
Ministry of the Environment
Ministère de l’Environnement

AMENDED CERTIFICATE OF APPROVAL
MUNICIPAL AND PRIVATE SEWAGE WORKS

NUMBER 7399-7YTUGW
Issue Date: December 22, 2009

The Corporation of the Township of Havelock-Belmont-Methuen
1 Ottawa Street East, Post Office Box, No.10
Havelock, Ontario
K0L 1Z0

Site Location: Havelock Water Pollution Control Plant
Lot 4 & 5, Concession 9
Havelock-Belmont-Methuen Township, County of Peterborough

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:

municipal sewage treatment works for a Rated Capacity of 1,200 cubic metres per day (m3/day) and Peak Flow Rate of
3,000 cubic metres per day (m3/day) serving the Township of Havelock-Belmont-Methuen through the transmission,
treatment and subsequent disposal of sanitary sewage to Plato Creek, consisting of the following:

PROPOSED WORKS

The Proposed Works encompass construction of a new tertiary treatment plant at the site adjacent to the existing sewage
treatment works located at 719 Old Norwood Road, Havelock, ON (NAD83: UTM Zone 18 T: 270901m E, 4922818 m N),
including:

Inlet Distribution Chamber

- one (1) interceptor manhole between existing MH 129 and MH 130 to direct flow to the wastewater treatment plant;
- one (1) 375 mm diameter gravity inlet sewer;

Raw Sewage Pumping Station

- one (1) 3.50 m by 3.51 m by 4.80 m deep in ground wet well structure;

- two (2) submersible pumps to provide a firm capacity of 35 L/s to accommodate peak flow. Each pump has a rated
capacity of 35 L/s at a TDH of 8 m. The pumps are operated on an ultrasonic level control system connected to the plant
Supervisory Control and Data Acquisition (SCADA) system. Firm capacity is based on one pump operating duty and one
standby;

- one (1) 375 mm diameter bypass sewer to outfall manhole discharging to Plato Creek;

Septage and Hauled Waste Receiving Facility

- one (1) grinder on the line between the inlet connection valve and septage storage tank;

- one (1) magnetic flow meter on the line between the inlet connection valve and septage storage tank;

- one (1) 6.00 m by 4.20 m by 4.20 m deep septage storage tank;

- one (1) constant speed submersible pump to provide a firm capacity of 5 L/s at a TDH of 7 m, for transfer of septage to
the raw sewage pumping station;

CONTENT COPY OF ORIGINAL



- one (1) magnetic flow meter on the line between the septage storage tank and raw sewage pumping station;

Headworks

A new headworks building, including:

- two (2) parallel channels (one duty, one standby);

- one (1) bar screen with 50 mm opening on the standby channel, having a flow capacity of 3,000 m3/day;

- one (1) fine screening with 6 mm openings c/w inclined auger on the duty channel, having a flow capacity of 3,000
m3/day;

- two (2) 400 mm by 1100 mm by 6200 mm long horizontal constant velocity grit removal channels c/w sutro weirs to
provide velocity control, one on each channel;

- one (1) influent splitter chamber downstream of the grit chambers and upstream of the sequencing batch reactors;

Sequencing Batch Reactors

The sequencing batch reactor (SBR) system consists of two (2) reactors with a combined average day flow capacity of
1,200 m3/day and a peak flow capacity of 3,000 m3/day. Automated SCADA controls will be used to balance operations
between the two (2) reactors, on a time cycle basis. Each reactor is equipped with the following equipment:

- one (1) 21.5 m by 6.5 m by 5.5 m deep reactor;

- one (1) fine bubble aeration system, c/w tubular membrane fine bubble diffusers;

- one (1) submersible waste sludge pump with a rated capacity of 2 L/s at a TDH of 7 m;

- one (1) decanter assembly c/w trough, downcomer and discharge pipe;

- one (1) PLC control panel to provide automatic control and monitoring of equipment in the SBR;

Aeration

- four (4) blowers, two duty on the SBR, one duty on the digester and one standby (common for SBR and digester), each
are rated for 416 m3/hr at 53.8 kPa;

Equalization Tank

- one (1) 9.00 m by 5.00 m by 4.65 m deep equalization tank;

- three (3) submersible transfer pumps, two duty one standby, each with a rated capacity of 14 L/s at a TDH of 8 m;
Filter

- three (3) continuous upflow sand filter modules each with a filtration area of 4.65 m2 and associated coagulant feeding
system;

- one (1) duplex reciprocating type air compressor to provide 13.25 m3/hr at 241 kPa of air for sand cleaning inside the
filter;

- one (1) magnetic flow meter to measure discharge from the filters;

Chemical Addition

A coagulant (alum) storage and addition system for phosphorus removal, located in the chemical storage room, including:

CONTENT COPY OF ORIGINAL



- one (1) alum bulk storage tank, 6300 litres;

- three (3) metering pumps (two duty and one standby), each pump paced with the sewage flow, for dosing coagulant into
the SBR’s inlet pipe;

- two (2) metering pumps (one duty one standby), each pump paced with the sewage flow, for dosing coagulant into the
filter’s influent channel;

UV Disinfection

- two (2) banks of low pressure, high intensity UV lamps arranged in series, with each bank containing 6 UV modules per
bank each containing 4 lamps, each bank with a rated capacity of 35 L/s;

- one (1) level control weir;

Aerobic Digester

A two stage aerobic sludge digester to provide total system sludge capacity of 45 days. Primary aerobic sludge digestion
tank includes the following:

- one (1) 8.0 m by 6.6 m by 5.5 m deep, with a total effective volume of 258 m3 tank;

- one (1) aeration system, with membrane diffusers;

Secondary aerobic sludge digestion tank includes the following:

- one (1) 8.0 m by 2.1 m by 5.5 m deep, with a total effective volume of 82 m3;

- one (1) aeration system, with membrane diffusers;

- one (1) telescopic supernatant decant assembly c/w downcomer and static pipe;

- two (2) submersible sludge transfer pumps, one duty one standby, each with a rated capacity of 5.5 L/s at a TDH of 12
m;

Biosolids Holding Tank

- one (1) biosolids holding tank, to provide effective volume of 1,575 m3 c/w mixing system;

- one (1) dry pit sludge loading pumps with a rated capacity of 5.5 L/s at a TDH of 12 m;

Standby Power

- one (1) 150 kW diesel generator set, with a 24 hour fuel storage tank. The fuel tank is located within a containment area;

Outfall

- one (1) 375 mm diameter outfall sewer running from the UV channel to the existing lagoon discharge manhole (MH 134);

Other

- an Operation and Control Building to house office, lab, MCC, blowers, chemical system, UV and Filter process;

- new roadway access to the plant;

- installation of Supervisory Control and Data Acquisition (SCADA) system, electrical, mechanical, and controls for an
operable system;

CONTENT COPY OF ORIGINAL



- installation of underground utilities to suit the new plant;

- upgrade of associated utilities, drainage, communication systems and landscaping;

EXISTING WORKS

Sanitary Sewers

- sanitary sewers on McLean Avenue, King Street, Donald Street, Matheson Street, Alexander Street, Colonge Street,
Ontario Street, Ottawa Street (Hwy 7), Princess Street, Oak Street West, Norwood Road, Concession Street (Hwy 30),
Union Street, Quebec Street, Oak Street East, Victoria Street, Orange Street, Hill Lane, Park Street, William Street and
Mary Street;

Sanitary Sewage Pumping Station

- 2.4 m x 1.8 m sewage chamber located on the south side of Ottawa Street at the intersection of Mill Lane equipped with
an influent bar screen basket;

- a prefabricated pump chamber, equipped with two (2) sewage pumps (one standby), each rated at 31 L/s at 25.6 m
TDH;

- a 250 mm dia. forcemain discharging to the inlet distribution chamber of the waste stabilization pond;

- a standby generator building equipped with a 50 kW diesel generator set;

Waste Stabilization Pond/Lagoon

- a 7.8 hectare surface area waste stabilization pond with a rated capacity of 741 m3/day, with two cells having a total
storage volume of approx. 135,820 m3 at an operating depth of 1.83 m, with provisions for batch dosing of chemical for
phosphorus removal prior to seasonal discharge, to be abandoned and decommissioned as part of the Proposed Works;

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for the proper
operation of the aforementioned sewage works;

all in accordance with the following submitted supporting documents:

1. Application for Approval of Municipal and Private Sewage Works dated August 29, 2008, received September 2, 2008;

2. Document entitled, "Havelock Wastewater Treatment Plant Upgrades, Design Report", prepared by Genivar, dated
August 15, 2008;

3. Set of engineering drawings entitled, "Township of Havelock-Belmont-Methuen, Havelock Wastewater Treatment Plant,
Contract No. 01-08, dated August, 2008."

4. Document entitled, "Havelock Wastewater Treatment Plant Upgrades, Addendum to 1997 Environmental Study Report
for the Havelock Water Pollution Control Facility," prepared by Genivar, dated July 8, 2008 including the following as
Appendices:

Appendix A: Document entitled, "Report, Assimilative Capacity Study of Plato Creek, Associated with a
Proposed New Water Pollution Control Facility for the Village of Havelock, Ontario," prepared by Jacques
Whitford, dated January 19, 2007;

Appendix B: Correspondence with the Ministry of the Environment including confirmation of proposed effluent
quality limits.

CONTENT COPY OF ORIGINAL



5. Two separate E-mails (including attachments) dated November 19, 2008, and an E-mail dated November 6, 2008 from
Mina Yousif of Genivar to Fariha Pannu of the Ministry, respectively providing further design information and confirmation
that no Part II Order request received during Environmental Assessment review period.

6. Application for Approval of Municipal and Private Sewage Works dated November 30, 2009 and received on December
3, 2009, to amend the existing Certificate of Approval No. 0655-7LHT5R, issued November 27, 2008 to change the
sampling location for Raw Sewage from the Interceptor manhole prior to the Sewage Pumping Station as specified in
Table 8 of the Certificate of Approval No. 0655-7LHT5R to the Raw Sewage Pumping Station as specified in this amended
Certificate of Approval.

For the purpose of this Certificate of Approval and the terms and conditions specified below, the following definitions
apply:

“Act” means the Ontario Water Resources Act, R.S.O. 1990, Chapter 0.40, as amended;

"Annual Average Concentration" with regards to Existing Works means the arithmetic mean of the Seasonal Average
Concentrations of a contaminant in the effluent calculated for any particular calendar year;

"Annual Average Loading" with regards to Existing Works means the value obtained by multiplying the Annual Average
Concentration of a contaminant by the Average Daily Flow over the same calendar year;

"Average Daily Flow" means the cumulative total influent flow, including raw sewage and septage, to the sewage works
during a calendar year divided by the number of days during which sewage was flowing to the sewage works that year;

“BOD5” (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered sample and
includes carbonaceous and nitrogenous oxygen demand;

“By-pass” means any discharge from the Works that does not undergo any treatment or receives only partial treatment
before it is discharged to the environment;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an unfiltered
sample;

"Certificate" means this entire certificate of approval document, issued in accordance with Section 53 of the Act, and
includes any schedules;

"COD" means chemical oxygen demand measured in an unfiltered sample;

"Daily Concentration" means the concentration of a contaminant in the effluent discharged over any single day, as
measured by a composite or grab sample, whichever is required;